NS TALLATTON

NS TRUCTTONS
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MOUNT FRAME BRACKETS TO TRAITLER FRAME USING LOOSELY
INSTALLED HARDWARE

MOUNT FIRST ANGLE BRACE WITH THE FLANGE FACING UP AND REARWARD,
USTNG LOOSELY INSTALLED HARDWARE

MOUNT SECOND ANGLE BRACE WITH THE FLANGE FACING UP AND FORWARD,

USTNG LOOSELY [INSTALLED HARDWARE
TIGHTEN FRAME BRACKET HARDWARE

TIGHTEN ANGLE BRACE HARDWARE
TIGHTEN THE FOUR OUTER BOLTS FIRST,

©)

AND THE CENTER BOLT LAST

APPLIES TO MTA-TEC6-23T,
MTA23T, MTA25T & MTA30T
(MTA23T SHOWN)

(o}

HANGER ASSEMBLY

[ ]
-

o/8" HEX HEAD CAP SCREW,
(2) HARDENED WASHERS

SecTioN B-B
E-E

AND PREVALING TORQUE NUT
TORQUE TO 170 £ 20 FT-LB

(LOCATED UNDER BOLT HEAD AND UNDER NUT)

OO0 ©

N

SIM.PARTS
REVISTONS
] 15875 | CH
A |RELEASE 5-69116 FOR PRODUCT ION 0/10/11 1535
17483 | CH
3 |ADDED 47.00 TAC INFO 12/12/711 | SS

[NFO

REVISED TO ADD MTA-TECG-23T
| -ADDED DIMENSTON AND RELATED

¢/-ADDED NOTE
3-UPDATED NOTE

[NFO

FCN-128640{SKS
29-Mar-161]33

ECN-130875| CH

D) |ADDED GUSSET PLATE TABLE BT
REVISED TO REMOVE MTA 25/30L  |ECN-141857|LGS
GUSSET PLATE INFO. 24- JAN- 18| NB

- |UPDATE MTA-TECE PART #S ON FCN- 1584 46{MDW
GUSSET PLATE TABLE 24-APR- 19| SS
[-COLUMN NAME WAS "SUPPLIED 7

G |BY INSTALLER", 2-ADDED FASTENER |- o 220 f Mo
PART NUMBERS

o o FCN-166584] CH

HINL-210-M-1 WAS NL-210-M-2 MRLLELA I

4/// e
secTioNn C-C
“TAC® FOR MTA-TEC6-23T APPLICATION
37.50 .06 (71.5 TRACK WIDTH)
43 50 .06 (77.5 TRACK WIDTH)
49 50 4.06 (83.5 TRACK WIDTH)
@ “TAC” FOR OTHER MTA APPLICATIONS
3500 .06 (71.5 TRACK WIDTH)
41 00 4.06 (77.5 TRACK WIDTH)
47 00 4.06 (83.5 TRACK WIDTH)
—5/8" HEX HEAD CAP SCREW,
(2) HARDENED WASHERS
5/8" HEX HEAD CAP SCREW, (LOCATED UNDER BOLT HEAD AND UNDER NUT)
(2) HARDENED WASHERS AND PREVALING TORQUE NUT
(LOCATED UNDER BOLT HEAD AND UNDER NUT) TORQUE TO 170 = 20 FT-LB CAD FILES
AND PREVALING TORQUE NUT
FILE NAME REV.VER
TORQUE TO 170 & 20 FT-LB — [) SETTNG e 69T 16 3
?\ /@ ASSEM 5-09116 H.3
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5/8" HEX HEAD CAP SCREW, ANGLE-BRACE %%
(2) HARDENED WASHERS (2.00 X 3.50)
(LOCATED UNDER BOLT HEAD AND NUT) O
AND PREVALING TORQUE NUT 8
TORQUE TO 170 + 20 FT-LB SECTION A'A
5/8" HEX HEAD CAP SCREW,
(2) HARDENED WASHERS [)-[)
(LOCATED UNDER BOLT HEAD AND UNDER NUT)
AND PREVALING TORQUE NUT
TORQUE TO 170 & 20 FT-LB
GUSSET PLATE INFO. BOLT-ON HANGER SUPPORT COMPONENTS
MODE L TAC GUSSET PLATE TiM SART NAME SESCRIPTION PA%%RNiaggR OTY
MTA-Tecb 49 5 3305C4605
MTA-Tec6 43 5 330584604 ~ [MTA23T INSTALLATION DRAWING |5-69116 5-69116 |
MTA-Tecb 31.9 3305A4603 | FRAME BRKT ASSY SEE BOM SEE BOM |
MTAxxT 47 0 3305R3637
T Ay T 0 33050338 1 ) FRAME BRKT ASSY SEE BOM SEE BOM |
MTAxxT 350 330563335 3 GUSSET PLATE SEE GUSSET PLATE TABLE SEE BOM ?
i WASHER-FLAT 5/8" HARDENED FLAT WASHER 229N 1626 0 <::>
5 SCREW-CAP 5/8-11 X 2.00 GRADE & BOLT | S-21016-M-2 5 @
6 NUT-LOCK FIN 5/8-11-UNC-2B GRADE ¢ NL-210-M- | 5 1@!’
PART/DWG NO. EDC
@ 115875 5-691 16 00050
THIS PRINT IS LOANED ON A CONFIDENTIAL MATERTAL RELEASE NAME PA(}E
PP, 7160 MEg e T TOP MOUNT INSTALLATION DRAWING | o™
MARK INGS P RAFTING REPRODUCED, USED OR DISCLOSED IN WHOLE | PROCESS APPROVED DRAWN BY CHECKED BY 3RD ANGLE PROJECTION DRAWING SIZE
. T TANDARDY 0u SERM‘\ngﬁgg gF\TGE:‘TTg:F PRIOR WRITTEN PRSOAJ_EEGNG. MATERIAL | SPECIAL CHOLT |5 5 B <|_ E ﬁ MERITOR HN@H
05-26-11105-27-11 ™
, | , 2| , Lo |4 IN. 10THS. WE IGHT _|INQUIRY NO. C.R./T.E. NO. ORIGINAL FOR SCALE DESIGN CONTROL GROUP PART NO.
T ‘i(')"' """ 2|o|3|o """" 4'0 """"" 5|o| 111 elol """ 'h"'"”é'b """"" é'é”l'""':HOOMM RGH. /FIN. LBS| - APP . NO. 122647-002 MTA23T LITE, MTA23T, MTA25T & MTA30T 19:50 W.W.TRAILER PROD.
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